B 13 HIZhERE R
Fig. 13 Brake pedal assy’

a1 i
E:i Pafretﬁo Desgiﬁtion g% %Eze':f;ﬁréfr& C?d%ﬁo
No. ) P Series No. . .
PR
1 N163-512001-000 Pedal gasket 1 70013726
HlEh R
2 | JS160-511000-000 Beak podal 1 70025287
3 N163-510003-000 | 33 Return spring 1 70022059
HIBh BT B
4 | 30DHW15-515000 o nnired 1 70009382
5 GB6170-86 B M10 Nut 2 20000035
6 GB93-87 [ 10 Washer 2 20000003
7 | JS160-513001-000 FEAT Push rod 1 70025295
8 GB6170-86 25 M10 Nut 1 20000035
9 N163-513100-000 | 5 Push bracket | 1 70022330
10 GB882-86 B5%h B8X24 Pin 1 20002715
75 3.2X16
1 GB91-86 Cotler pin 1 20002681
12 GB848-85 #H 8 Washer 1 20000769
13 GB5783-86 B# M8X40 Bolt 1 20000542
14 GB6170-86 BZRE M8 Nut 1 20000031
15 GB894.1-86 M 28 Snap ring 2 20000954
16| JS160-512000-000 | %4 Seat bracket 1 70025296
17 GB97.1-85 #H 8 Washer 3 20000034
18 GB93-87 #[H 8 Washer 3 20000003
19 GB5783-86 B#: M8X25 Bolt 3 20000367
20 | JS160-510001-000 B5% Shaft 1 70025305
21| N163-514001-000 % Bush 2 70022331
A M6
22 GB1152-86 Grease nipple 1 20001801
23 GB5783-86 wie g"o]to’(% 2 20000090

-244



SEESEL T GRERCE R S

TR

Ea4 IERABR

Fig. 14 Acceleration pedal assy’

Fs

EERERFER

16 (DC)

RE 2 ¥E : kg

Item S : Remarks or

No. Part No. Description Q'ty Series No. Code No. :
1 N163-520001-000 FERLERE] Screw 1 70022066

"2 | . GB6170-86 “§2 5 M8 Nut 1 20000031
3 GB894.1-86 418 10 Snap ring 1 20000699
4 GB97.1-85 #E 10 Washer 1 20000686
5 25PH-500002 B45 Pin shaft 1 70012171
6 30DH-530002 %% Roller 1 70003251
7 JS160-520001-000 TN EEHR Pedal K 70031166
8 GB97.1-85 #u[B 8 Washer 4 20000034
9 GB894.1-86 48 8 Snap ring 1 20000842
10 GB5781-86 2% M8X20 Bolt 3 20000048
1 GB93-87 #:[5 8 Washer 3 20000026
12 GB2672-86 $2ET MBX16 Screw 2 20003470
13 GB93-87 #JE 6 Washer 2 20000054

PRI
14 N163-520002-000 Pedal gasket 1 70013504
T AR
15 | JS160-521000-000 | A oleration pedal 1 70025307
COPP11-G00 CPDS13-20J 1100986501

o F3-142-G00 gk Accelerator | 1 CPDS13-20JD1 11009865

-25-




